RaceX hardware set

CHF8.00

full hardware set

Clear

Description

This set includes all hardware to build the RaceX in Canopy / Topplate configuration.

  • 3x M3*6mm
  • 3x M3*8mm
  • 6x M3*10mm
  • 3x M3*12mm
  • 6x M3*16mm
  • 1x M3 Pressnut

Canopy

  • 3x 30mm M3 Standoff
  • 3x 10mm M3 Hex Standoff
  • 5x M3 Washer

Topplate

  • 5x 25mm M3 Standoff

Additional information

Configuration

Canopy, Topplate